
G3000 ADJUSTABLE STAND

10

8 12

11

6

3

2

9

5

1

4

14

7

13

12



G 3000 AD JU STABLE STAN D W / G 3000



PARTS LIST

DESCRIPTIONSALES NUMBERQTYITEM

G3000 ADJUSTABLE STAND BASE WELD11

PRISM RUBBER FEETCXP 194042

5/16-18 X 1" CARRIAGE BOLT S.S.43

G3000 ADJUSTABLE STAND BOLT PLATE14

G3000 ADJUSTABLE STAND ROCKER15

1/2 X 8" BOLT S.S16

1/2 X 1" HEX BOLT27

1/2" S.S. NYLOCK HEX NUT38

5/16" NYLON LOCK NUT49

5/16" X 1-1/4" HEX BOLT210

5/16" HEX NUT211

LOCK WASHER - 5/16"212

1/4 X 1-3/4 HEX BOLT ZINC213

 1/4" LOCK WASHERCXP 4255214

G 3000 ADJU STABLE STAN D

REVISION HISTORY

REV-# DATE

A 13/09/2016




